£ vitillo
LEAKAGE TEST REPORT

R2TC KNAPHEIDE
LEAKAGE TEST
ISO 1402 : 2009

ITEMS :
1/4" - 3/8"-1/2"- 3/4" R2TC (25C) KNAPHEIDE
FDGO404-FDGO606-FDGO808- FDG1212
B15C04-B15C06-B15C08-B15C12

1. 1/4" R2TC (25C) KNAPHEIDE : LEAKAGE TEST AT 1120 bar
2. 3/8" R2TC (25C) KNAPHEIDE : LEAKAGE TEST AT 980 bar
3. 1/2” R2TC (25C) KNAPHEIDE : LEAKAGE TEST AT 770 bar
4. 3/4" R2TC (25C) KNAPHEIDE : LEAKAGE TEST AT 602 bar

DATE: 29/05/2017
TESTER: (Q3
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1. 1/4" R2TC (25C) KNAPHEIDE : LEAKAGE TEST AT 1120 bar
LEAKAGE TEST

I1SO 1402 : 2009
HYDROSTATIC PRESSURE TEST - UNI EN ISO 1402

EN857 2SC
Fitti /
Hose Type Sample Ferrule Adla"t]frss/ L Test
yP number C.D. P (bar/ psi) press. (TP) Test cycle
(mm) plugs
14" RITC HOSE: 1120 bar- .
25(C 1 B1SCO4 16 FDGO4O4 400/5800 19493 psi 1ST STEP) 5 minutes at (TP)
KNAPHEIDE ATMGO4 FITTINGS: (70% MIN | 2ND STEP) 0 BAR
450/6500 B.P.) 3RD STEP) 5 minutes at (TP)

TEST

RESULTS

TEST 1

TEST COMPLETED WITHOUT LEAKAGES AT 1120 bar
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. Datwe: TostN®
<= wininlco LEAKAGE TEST REPORT ST
Time: 00000004
15.57.01
Batch N™ 03M/15 Hose Type: 14" R2TC
Standard: ENBS7 2SC Intarnal Diameter (mm):
Elongation: Reinforcement Diamater (mm):
Test Fluid: ANDEROL PS48 Qutside Diameter
Customer: Nipple: FDGO04D4
Working Prassure (bar). 400 Ferrue: B1SC04
Note 1: LEAKAGE TEST 1120 bar Crimping Diameter: 16
Note 2 KNAPHEIDE R2TC Standard Burst Pressure (bar): 1600
Maximum Pressure Value = 1167.24 bar
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2. 3/8” R2TC (25C) KNAPHEIDE : LEAKAGE TEST AT 980 bar
LEAKAGE TEST
1SO 1402 : 2009
HYDROSTATIC PRESSURE TEST - UNI EN ISO 1402

EN857 2SC
Fitti /
Hose Type Sample Ferrule Adla"t]frss/ WP res
VP number C.D. P (bar/ psi) | Press: (TP) Test cycle
(mm) plugs
" HOSE: 980 bar
3/825RC2TC ] B1SC06 19 FDGO606 350/5076 14213 psi 1ST STEP) 5 minutes at (TP)
KNAPHEIDE ATMGO6 FITTINGS: (70% MIN | 2ND STEP) 0 BAR
450/6500 B.P.) 3RD STEP) 5 minutes at (TP)

TEST RESULTS
TEST 2 TEST COMPLETED WITHOUT LEAKAGES AT 980 bar
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| Dt TesiN®
= winillc LEAKAGE TEST REPORT |y

Thoe; 00000017
14.32.36

Batch N™: 2Q18W21A Hose Type! 38" R27C

Standard: EN 857 2SC Internal Diameter {mem)

Elongation: Renforcement Diameter (mm).

Test Fluid: ANDEROL PS46 Outside Diameter:

Customer: Nipple: FDGO606

Working Pressure (bar): 350 Ferrule: B1SC04

Note 1: LEAKAGE TEST 80 bar Crimping Dameter: 19

Note 2: KNAPHEIDE R2TC Standard Burst Pressure (bar). 1400
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Maximum Pressure Value = 1033.94 bar
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3. 1/2” R2TC (25C) KNAPHEIDE : LEAKAGE TEST AT 770 bar
LEAKAGE TEST
1SO 1402 : 2009
HYDROSTATIC PRESSURE TEST - UNI EN ISO 1402

EN857 2SC
Fitti
Hose Type Sample Ferrule Adltat"t]frss// L Test
YP number C.D. P (bar/ psi) press. (TP) Test cycle
(mm) plugs
1/2" R2TC HOSE: 770 bar . .
25C 1 B1SCO8 231 FDGO808 275/3990 11167 psi 1ST STEP) 5 minutes at (TP)
KNAPHEIDE ' ATMGO8 FITTINGS: (70% MIN | 2ND STEP) 0 BAR
415/6000 B.P.) 3RD STEP) 5 minutes at (TP)

TEST RESULTS
TEST 3 TEST COMPLETED WITHOUT LEAKAGES AT 770 bar
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<= wisinio LEAKAGE TEST REPORT 29512017 1
| ::‘2:.50 et
Batch N°: 4Q 18 W44 Hose Type: 12" R2TC
Standard: EN 857 28C Internal Diametar {mm):
Elongation; Reinforcement Diameter (mm):
Test Fluig: ANDEROL PS45 Outside Diameter:
Customer: Nipgie: FDG0E08
Working Pressure (bar): 275 Ferrula: B1SCo8
Note 1: LEAKAGE TEST 770 tar Crimping Diameter: 231
Note 2 KNAPHEIDE R2TC Standard Burst Pressure (bar): 1100
Maximum Pressure Value = 752 97 bar
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4. 3/4” R2TC (25C) KNAPHEIDE : LEAKAGE TEST AT 602 bar

LEAKAGE TEST
I1SO 1402 : 2009

HYDROSTATIC PRESSURE TEST - UNI EN ISO 1402

EN857 2SC

Fitti /
Hose Type Sample Ferrule Adla"t]frss/ WP res

VP number C.D. P (bar/ psi) | Press- (TP) Test cycle
(mm) plugs
. HOSE: 602 bar
3/425F\;2TC ] B1SC12 30 FDG1212 215/3118 8731 psi 1ST STEP) 5 minutes at (TP)
KNAPHEIDE ATMG12 FITTINGS: (70% MIN | 2ND STEP) 0 BAR
350/5000 B.P.) 3RD STEP) 5 minutes at (TP)

RESULTS

TEST COMPLETED WITHOUT LEAKAGES AT 602 bar
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- l Date: l Test N®
<= wvisino LEAKAGE TEST REPORT | 2e1512017
l T 00000020
15.47.27 |
Batch N*: 2Q 18 W25F Hosa Type: 3/4" R2TC
Standard: EN 857 25C Internal Diametar (mm)-
Elongation: Reinfercement Diameter (mm):
Test Fluid: ANDEROL PS45 Outside Digmeter
Customer: Nippla: FDG1212
[
Working Pressure (bar) 215 | Femde: B1SC12
|
Note 1: LEAKAGE TEST 602 bar | Crimping Diameter 30
Note 2: KNAPHEIDE R2TC ‘ Standard Burst Pressure (bar). 860
Maximum Pressure Value = 632,32 bar
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SUMMARY

LEAKAGE TEST
I1SO 1402 : 2009

1°T STEP) 5 minutes at (TP)
2"°STEP) O bar
3R0 STEP) 5 minutes at (TP)

Adaptors/
TEST Hose Type Nipple Ferrule P Test pressure Results
Plugs
(TP)
1/4" R2TC 2SC 1120 bar POSITIVE
TEST COMPLETED
1 KNAPHEIDE FDGO404 | B1SCO4 | ATMGO4 19493 psi ST CO
WITHOUT LEAKAGE
3/8" R2TC 25C 980 ba POSITIVE
.
2 KNAPHEIDE FDGO606 B1SC06 ATMGO6 16213 psi TEST COMPLETED
WITHOUT LEAKAGE
POSITIVE
1/2" R2TC 25C 270 bar
B1 ATM TEST COMPLETED
3 (NAPHEIDE FDGO808 Scos Gos 11167 psi ST CO
WITHOUT LEAKAGE
3/4" R2TC 25C 602 ba POSITIVE
.
TEST COMPLETED
5 KNAPHEIDE FDG1212 | B1SC12 | ATMG12 8731 psi ST CO
WITHOUT LEAKAGE
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